PIL6-8TE-0081

138 A1 B UISAIdaY 1AIG JowoIsn) X JOIVIVd I1nok Jo
J9[eop anoA Joeyuod aseaqd ‘ponpoid sig) Jo Ajquuosse oY) YHm wafqoxd Aue doudLIadxd nok Jy

D NOISIATYI

JHINNVH 10 LTATIVIN Hadd 0
. HONTIM ATdVLISArav
LEDOS 10 HONTIM HONI ¥/€

LIDO0S 10 HONTIM HONI 91/6

ATAIWHASSY 404 ATIINOTA STO0L

SLHAHS NOLLONY.LSNI
ATAIWASSY LDONdOUd

.a

VIiioddd
ANIHOVIA NOISNHLXH ANV TAN1D OH'T

ONI AdOdVdVvd

Download from Www.Somanuals.com. All Manuals Search And Download.



PBF011A LEG CURL & HMHHZMHOZ MACHINE ASSEMBLY PARTS LIST

SORT AND COUNT ALL PARTS BEFORE BEGINNING ASSEMBLY
HARDWARE: :

ITEM  NAME/DESCRIPTION ) QTY
1. 1-1/4 IN. SQ. RUBBER BUMPON ......ccicriuetunrmrininrnerensaessssestesesssssssasssssnessessssesesssssssnssmenns 1
2. [-1/2 X 2-1/2 INC END CAP .....ceiericttnrinissnsses st sess s esasestassesseseesssessnsesessasesanes 4
3. 1/2 X 3-1/4 IN. BOLT .....cccoeurueee. eneetereneeaae e bestesens 1
4. 1/2 IN. WASHER . eretenere et eaesesens . 4
5. 1/2 IN. LOCK WASHER ....ccccoemimrimineersassrssnssssssssnmssssssenssssssssesesssn 4
6. /2 INNUT oeimireeeeeeneransnereneseseneesenes .- . . 4
7. BIN. FOAM GRIP ....etmtrtirinriiteieisciseccnecsstetasssssasseses ettt ese s bsss s snsansasssassnsenes 4
8. 3/8 X3 IN.BOLT ettt r bt a s a b e e soeseesare sesassanssenessasenteses 2
9. 3/8 IN. WASHER . eretreteeetete et be et e b e bt e sad e e ses 4
10. 3/8 IN. LOCK WASHER .......ovviimnirinieencestrensinsesssssessssseressssesssesssssnssssosaons 4
11. 3/8 X 3-1/4 IN. BOLT ...oeeeectcnicenctcecneneesasessasssssssesssssssssssssassassssessassss e sesssssssnsasasnosaen 2
12. 2IN. SQ. END CAP reeverneresesresansttenereten 4
13. FLANGE BEARING ...cootiectniincncstieenicseastesstsssssassstassssssssssasssassesesssssssesnsassesssssason 2
14. 1/2 IN. LOW HEIGHT LOCK NUT ......cccccvtrimrinrrinrniniessenssssssssessssesesasssessssssssssssssssssscssses 1
15. 1-1/2 IN. SQ END CAP 4
16. KNOB ..otiieeiiiiiiiisissnseeseseeseessssssssssssssnsssesasensseseseses e as 2
17 PLUNGER oottt iisiattttsteeeenetetsn s sasesa s sssasessssssatetenssaserssssenssssssssssssssesennemmesssens 2
18 SPRING ...ttt stsesees sessesssesatet st seesetassssssenssasssssesssososssssesssssessassssesssesseneesonseen 2
19 SPACER ..ot tseresssiais st aseeseseesestet et s tassssasasesatesasesssosssesesssessssssnsnssesnenseseseseeseen 2
20. COTTER PIN ..ottt ccseateasas e ceaeme e esesssasasanssnsesesasasssssssnsotosa omonesesessnsmeens 2
21. PUSH ON COLLAR certerenen it asa s b ses ettt steses 6
22. L2 X 2-1/2 INL BOLT .ciitieiniietccaneanetsssastsessassssssessesssssassesssessssesesssssssnssssssasennssensnne 4
23. BLACK PLASTIC WASHER ....cccccoevvmuernrrannns cereteeets s ses 4

.......

—————BOLT LENGTH————
BOLT LENGTH RULER:
_ 12 “ 12 _ 12 _ 12 _ 12 _ |
6
|

PBF011A LEG CURL & EXTENSION MACHINE ASSEMBLY INSTRUCTIONS

NOTE:

10.

11.

Assemble the SPRING PIN ASSEMBLY into the SPRING PIN ASSEMBLY HOUSING on each end
of the LEG CURL PEDESTAL, using two (2) KNOBS, two (2) PLUNGERS, two (2) SPRINGS, two @)
SPACERS, and two (2) COTTER PINS, using the following steps:

Assemble the KNOB to the PLUNGER.

Insert the PLUNGER through the first hole of the housing.

Slip the SPRING, and the SPACER over the end of the PLUNGER. (IN THAT ORDER)
Insert the PLUNGER through the second hole of the housing.

Pull back SPACER on the PLUNGER, and insert the COTTER PIN through the hole.
(SEE DETAIL A ON DRAWING)

MmUY oW

ON THE SPRING PIN ASSEMBLY HOUSING CLOSEST TO THE WEIGHT PEG, THE KNOB
‘CANNOT BE ASSEMBLED TO THE PLUNGER BEFORE IT IS INSERTED INTO THE HOLE
ON THE SPRING PIN ASSEMBLY HOUSING.

Insert four (4) 1-1/2 IN. SQ. END CAPS into each end of the SPRING PIN HOUSING on the LEG
CURL PEDESTAL.

Disengage the SPRING PIN ASSEMBLY on each end of the LEG CURL PEDESTAL, and insert two
(2) ADJUSTABLE ROLLER PAD SLEEVES. (SEE DRAWING)

Insert three (3) 2 IN. SQ. END CAPS into each end on the LEG CURL PEDESTAL.
Insert two (2) FLANGE BEARINGS into the BUSHING on top of the LEG CURL PEDESTAL.

Attach one (1) 1-1/4 IN. SQ. RUBBER BUMPON to the back of the LEG CURL PEDESTAL (SEE

_ DETAIL B)

12.

13.

NOTE:

14.

15.

16.

17.

Assemble the LEG CURL PEDESTAL between the FLATS of the BENCH FRAME, using one (1) 1/2
X 3-1/4 IN. BOLT, and one (1) 1/2 IN. LOW HEIGHT LOCK NUT. Tighten connection so that it rotates
smoothly and freely.

Assemble two (2) ROLLER PADS on each end of the LEG CURL PEDESTAL, (four total) using two
(2) ROLLER PAD SHAFTS, four (4) BLACK PLASTIC WASHERS, and four (4) PUSH ON
COLLARS.

THE BLACK PLASTIC WASHERS SHOULD BE LOCATED BETWEEN THE ROLLER PAD
AND THE LEG CURL PEDESTAL, (1 FOR EACH ROLLER PAD.)

SECURELY mount the BACK PAD to the BENCH FRAME, using two (2) 3/8 X 3 IN. BOLTS, two (2)
3/8 IN. LOCK WASHERS, and two (2) 3/8 IN. WASHERS.

Slip two (2) 8 IN. FOAM GRIPS onto ends of the LEG EXTENSION HANDLE. (SEE NOTE FROM
STEP 4)

Assemble the SEAT PAD and LEG EXTENSION HANDLE to the BENCH FRAME, using two (2) 3/8 .-
X 3-1/4 IN. BOLTS, two (2) 3/8 IN. LOCK WASHERS, and two (2) 3/8 WASHERS. (SEE DRAWING)

Assemble two (2) ROLLER PADS onto the BENCH FRAME, using one (1) ROLLER PAD SHAFT,
and two (2) PUSH ON COLLARS.

Download from Www.Somanuals.com. All Manuals Search And Download.



"IV HONES o9 3o doj uo aqn) sy Jo pus o1 03u1 7D AN “OS "NI 2 (1) 9o posuy S

(dryd THL 40 AAISNI
THL LVOD XTHONOYOHL Ol “TOHOOTY HNIFINY ASA ‘AFIINOTA ST INVOIINT
V AI SHLON) "OWT AV WYAN oU1 Jo SHTANVH 9U1 0100 SINID WV "NI ¢ (7) om1 diig b

(O TIviId 33S) SINN
"NI Z/1 (2) om3 pue ‘SYIHSVYM D01 NI 7/1 () om1 ‘SYAHSVM "NI 7/1 (2) om3 ‘S1109 NI Z/1-T
X 7/1 (2) omy uisn “PAVIA HONAG 243 Jo 1oy o) 01 HF'T ASVE LNOUA 93 o[quissse X' THHNDAS €

(IAVIA HONAL FHY A0 ¥VId AHL WOdA
AVAY DVA WINOHS AT ASVE dVAY THL NO STIANVH AHL *ALON) "SLON ‘NI Z/1 ()
oM} pue ‘SYFHSVM MDO0T NI Z/1 (7) 0M3 ‘SYFHSVM NI Z/1 () om3 ‘S1TOH "NI T/1-2 X ¢/1 (2) omy

Suisn ‘FINVIA HONAL 99 J0 1ea1 o1 0) SWIANVE/M DAY ASVA AV oW djquiesse X THANIHAS T
"DHTASYVE LNOYA W3
PUE STTTANVH/A DA'T ASVH dVHEY 543 JO pus 4o 03Ut SJvD ANH NI ¢/1-T X U/1-1 (¥7) Moy y1osu] 1

NALHOILL XTHaNDdS
O.L SADNANOAS dALS ATIINASSY
HHL NI AZLDMALSNI TLINN ASO0T

SNOLLDANNOD

Q erseseesenesies et surenes L 3 £ 6 | Savd YaTIOH 01
B R O T U € ) avd LVAS ‘6
S et G, R . avove . HIAVIH ASOO'T'TIV 1D
m --------------------------------------- AHlﬁmﬂﬁm& -------------- ses mrﬁsmém Q<m Mm\M\HOM .N\
z" . (-96cTad SHATETS AVd YATION TIEVISIAV 9 vrxx LNV.LAOJINI 3+
ﬁ ®esssessesscsnssnsssscnsnne .-'AﬂlﬁhﬁNmmv ---------------------------------------------- ‘H<1Hummamm AMDQ omq -w
M ---------- . A“'WWﬂNm& ------------------------------------- m\HQ.Zé ZOHmzmanxm om\H -¢
1 (f-seTedd) - DFTASYd UVTd g Gl
.H --------------------------------------- Aﬁlvaﬂﬂma ------------------------------ wmﬂHQZE \B om‘H mm<m .m<mm ¢N
ﬁ ------------------------- A“lvw.ﬁﬂma vvvvvvvvv mzém mozmm ,H 'ZO~HUZDrm mwmomm mb Emm< OH. m04§m
TIATT ‘LVTd V NO QA TIIWASSY A9 LSO NOISNLLXA ¥ TIND OFT HIINSAOY THL .
ALO NOILLATIDSHA/AINVN WHILI :
SLAVI INTNTTAA TINVINOIINT

ATIINESSV ONINNIOTG HIOJHI SLAVd TTIV INAOD ANV LIJOS

ALSTT STV ATAINASSY ANIHOVIN NOISNALXH ¥ TIND DA'T vVIToddd SNOLLOOQHLSNI ATHINASSY ANTHD VI NOISNALXA ¥ TIND DAT VIIoddd

Download from Www.Somanuals.com. All Manuals Search And Download.



DASH NO DESCRIPTION

—-0001 | AS SHOWN

\\, RUBBER ©UMPON

BACK PAD

<o : _ DETAIL “B“

=z

SEAT PAD

END CAP
2 IN. S@Q.

YL X3

. (3PLLS)

- g END CAP
- If2 IN.SG.
: (4 PLCSD
b o -

_

3/8 WASHER ©
(5 PLCSD _

" 3/8 SPUTLOCK WASHER &
(5-PLESD _

@WW)EZD )

-——

3/8 X3

BOLT
(2 PLLSH

//RUBBERY,
i BUMPON |

_ -

SEE_DETAIL

)
. ’ @X\N SPLITLOCK
. WASHER (4 PLES)
COTTER PIN  amesy LD (& pLes)
- ADT.ROLLER\ WARNING LABEL . BODYSMITH LOGO
. o . PADSLEEVE |} . ,
HING SPACER {2 PLESS ° (5 BHACK PLASTIC WASHER (4 PLCS)

~ :
‘SEE
DETAIL“NC“

PUSH ON
COLLAR
SPRING PIN ASSY. (6P
HOUSING & PLCS)

END (AP
2 X2Y2

ROLLER

PAD( ez.awu“

DETAIL “C*~

CHG.ROLT TO 3'd | 1624
FROM > )

REVISIONS

REV DESCRIPTION CHG NO AP D
A ] NEWRELERSE | wia o |34
B| ADb B PSIC | iear {1 |
WASHER -
T
€ [moe eHes . 1620 (| ¥
D e

@l

E [ADD seRAL N, e I

D |cHe viEw ¢ pELETE] 16497 QM ed
FRONT HOLE %

£ |abb seacRIN | sz hﬁaw
SPRING PIN ASSY 7

£ {00 usa LABEL [ 1914 [Bryi A4l
FOAM GRIP (Z PLCS ) ;
2 X 22 .<;

BOLT (4 PLLSH

<\%s@

Q7 we WASHER
(4 PLCS O

v

END CAP
Wz X2VYe
(2PLLSH

%
»
¢
3
{
H

T a2 S

(2FLCS) mEnaes ParaBody, Inc.
] SeChaL RAMSEY. MINNESOTA
. —— | ™ ASSEMBLY INSTRUCTIONS | N6L |20
e LEG CURL/ EXT. MACH. ot 17
P e A e {205
e ey T e
L oD PRFOIIA

Download from Www.Somanuals.com. All Manuals Search And Download.



Free Manuals Download Website
http://myh66.com
http://usermanuals.us

http://www.somanuals.com

http://www.4manuals.cc

http://www.manual-lib.com

http://www.404manual.com

http://www.luxmanual.com

http://aubethermostatmanual.com

Golf course search by state

http://golfingnear.com

Email search by domain

http://emailbydomain.com

Auto manuals search

http://auto.somanuals.com

TV manuals search

http://tv.somanuals.com



http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/

